



Pos	Part Number	Description	Additional Text	Quantity
0	58005079055	* STUFFING YARN LOOSE PER		0.00
0	58005079056	STUFFING YARN LOOSE 300 GRAMM		0.00
1*	56505079600	* MAIN SILENCER 440/550 SHORT'		1.00
2*	56505179600	* MAIN SILENC.LONG ANTHRAZIT '		1.00
5	0009050103	SPECIAL SCREW M 5,0X10		12.00
6	0009040083			7.00
7*	0966040083	OVAL HEAD SCREW DIN966 M4x8		1.00
10*	0014060133	HH COLLAR SCREW M 6X13 WS=8		1.00
11	51005067000	INSULATE WASHER 8,5X28X3		0.00
12*	54605262000	SILENTBLOCK FOR EXHAUST		1.00
13	54603048100	clip nut M6		3.00
14	0125060003	WASHER DIN0125-A 6,4		0.00

15	0797060003	TOOTH LOCK WASH. DIN6797-A 6,4		0.00
16	0934060003	Hex. nut DIN 934 M6		1.00
17*	0933060203	HH SCREW DIN0933-M 6X20		2.00
20	58005078070	* STUFFING YARN 70 GR 500MX		1.00
20	58005078280	* STUFFING YARN 300GR 500MX		1.00
50	0931060303	HH SCREW DIN931 M6x30		2.00
51	0021060003	Washer DIN9021-A 6.4	ONLY USA	1.00
52	54305069000	BUSHING 7X12X15,4		2.00
53	56509064000	SELF LOCKING NUT M6		2.00
54	54305065144	% SIL.BRACKET CPL. SHORT SILIC		2.00
55	54305068000	RUBBER BLACK F.DAMPING BRACKET		2.00

* = New part